1D: | OCT 29°98  10:54 No.00?

P.O2

REPAIR PARTS MANUAL

40" - 12.5 H.P. LAWN TRACTOR
MODEL D3554-360

L L LT 2 e 7L,
ONE YEAR LIMITED WARRANTY

For ona (1) yaar from date of purchase by the first consumer for residential use (thirty (30) days com-
marcial usa), NOMA Outdoor Praducts incameorated warrants that t will replace free of charge, includ-
ing labor, any otiginal part of any NOMA Outdoor Products Incomporatad praduct found 1o be defective
by any authorized Service Dealer or the factory, except the battery which is warranted for ninety (90)
days from date of purchase.

This warranty ¢oes not caver engine, transmission, transaxle or differential (these items are covered by
their manufacturer's own warranty), This warranty does not cover parts that have falled dus to normal
woar of pans that have failed subject 1o misuse or abuse. Transpontation of the unit or part to and from
an authorized Servics Dealar or factory is tha responsibility of the ownar.

A step by step explanation as ta what procedure should be followed for this warranty Is:

1.1 & part becores defective, contact the stare whars tha unit was purchased for the name and ad-
dress of the authorized Service Dealer nearest to you.

2.1 you cannet locate an authotized Service Dealer, write Sarvice Departmant of NOMA Dutdoar
Products incorparated for the name and address of the authotized Service Dealer in YOUr area ot
call the Servics Dapariment at 1-901-422-1690.

3. Return the detactive product, along with praof of purchase to such authorized Service Dealer for
replacement of any defective part where covered by this warranty.

There is no other express warranty. Implied warranties, inciuding those of merchamabilty and fitnass
for a particular purpose ara limited to one (1) year from date of purchase, Liability for insidental or cor-
sequentlal damages are excluded.

Some statas do not aflow limitations on how long an implied warranty lasts, so the above limitation may
not apply to you. Some states do not allow the exciusion of incidental or consaquential damages, so the
above exclusion may not apply ta you. This warranty gives you specific legal rights, and you may have
other rights which vary from state to state.

NOMA Outdoor Products Incorporatad Calier 8000 Jackaon, TN 38308-8000

UL 2 7

UNIY PARTS AND SERVICE

Filf In and mail the registration card packed with the unit, For sarvice oiher than cavared in this manual, contact an
authorized service dealer, A nationwide parts and service organization has baen established to provide loeally
available parts and service. A list of autharized parts distribulors has baen included in this manual. Whan ardaring
repair pars, aiways give the following information: 1, The Pant Name: 2. The Par Number: 3. The Cuantity de-
sln_zd: 4. The Full (eight digit) Mede! Number of the unit. The mode! number will be found on a plate attachsd to the
unit.

s ETETETSES

‘&§&§R§&§S§&§S§&§&§S§&§&§&§&§&§&§S§&§§B&§

N

Look for this symbol. A It means - ATTENTION! BECOME ALERT! AHAZARD TO
OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Praducts incorparated
- Caller 8000 -~
e Jackson, TN 38308-8000 593

P Printes in U.S.A.




e - . . . ° . s

ID: QcT 29’98 10:5% Mo .007 P.03
YOUR PROTECTION. PLEASE READ THEM CAREFUELY.

| ' . THESE INS'I;,R“CTI.ONS ARE FOR m
IMPORTANT

THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS, FAILURE TO OBSERVE THE

SAFETY RULES

FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEAYH.

I. QENERAL CPERATION: mewer could suddenly turn over if a wheel is over thesdge of e
e  Know contrals and how ta stop quickly. cliff or diteh, or it an edge caves in.
s Read, understang, and follow ail insteucions In the maiual and #» Do not mow an wat grass, Reducsd trection could cause
on the machine betara atarting, liding,
s Only allow razponsible adulta, who are familisr with ® Do nat try ta stabilize the mechine by putiiing your foot on the
Instructions, to operats the machine. ground.
®  Wesar safety glusses or sye shiside when sssembiing or _ & Donpotuse grass cstchar on stesp slopes.  —
oparaiing the machine. . CHILOREN:
e Do not operate machine when bareinoted. Always weer Tragic accldants can occur If the operator Is nat alert 1o the prasence
substantial footwasr, praferably stasl-tosd shoses. of chiidren, Children sre often attracted to the mechine snd the
® Do not wear loose fitting clothing that could get csught In mowilng ectivity. Nevar assume that shlidren wil remain whera you
moving paris. Inat saw tham.
¢ Cloar the ares of objects such as rocks, toys, wite, ste,, which ®  Keap children out of the mowing sres and under ths watchful
coulid be pioked up and thrown by the blade(s), curs of ancther responsivle sdult.
®  Ba sure the aren is clear of other peopls betore mowing. top @  Boalert snd turn machine off If etsiidren anter the srea.
mackhine if anyone enters the eres. ¢ Before and when backing, look behind and down for small
& Never carry passshgara. children,
¢ Do not mew In reverze unless absolutely necessary. Alweys R Ii otf an i
look down and behind bafars and while becking. * 2‘," I‘.f,iﬁi’,’.’;ﬂﬁ".’:ﬂ :.‘:n:‘: %;;rﬁ]f;m d e serlously injured
¢  Beaware of the mowsr discharge direction and do not poini it at a  Never sllow ehlidren to operate the mackines.
ahyotie, Do not operate the mower without sither the entire e  Use sxtra care whan spproaching bilnd corners, shrubs, traes,
gresa catchar or the guard in place. or sther abjects that may obscuts vislon,
& Slow down bafore turning. .
®  Nover [save & running machine unatiended. Always turn off {v. SERVICE:
bisdes, set parking breke, stop engine, and remove keys bators ®  Use extre care In handling gesoling and other fuels. They are
dismeunting, flammable and vapars are explasive,
&  Turn off blads{z) whan not mawing. 8. Uss only an spproved container,
a Slop engine betore ramoving grass catcher or unclegging B.  Nevar remove gas cap or sdd fuel with the sngine running,
chute. Allow engine to coa! bafore refusling. Do not smoke.
&  Mow only in daylight or good artificlal itght. ¢ Havar tefusl the machine indoars.
& Do not oparate the machins while under the influsnce of alcohol d.  Maver store the machlne or fusl contalner Inslde where
or drugs. thete |8 an apeh flame, such as in o water heataer,
&  Watch for traftic when operating nesr or erassing rosdways. ®  Check fusl supply befors sach use allowing space for
¢ Uss care when mowling sround u fixed oblect to prevent the expension as the heat of the angine endior sun cen cause
blade{s) from striking it. Never delibsretely run over sny forsign gusaline to axpand and overflow the tank,
cbject. &  Use extra care when handling batisry scid, Acld contact with
*  Uge axtra care when londing or unloading the mschine into = skin may couse severe burns. Eye contact may cause
trailar or truck. blindness.
& Usecare when pulling loads or using haevy squipment. ®  Use sxtra care when servicing the bottery. Explosive gas (s
a. Uss only approved drawbar hiteh paints. produced in the battery. Do not service the battery while
b, Limit londs to thoae that you can safaly control. smoking of near an open spark or flame. This mey cause the
¢. Do nhot turn sharply. Uss care when becking. bBattery 1o axplode causing serious injury,
d,  Usa counterwalghi(s), whee! welght or tire chains when ®  Never run & mechine inside a closed arss. Exheust fumas
sugpested in attachment(s) instructions., goArgnln GCARBON MONOXIDE, an ODORLESS and DEADLY
. SLOPE OPERATION: & Kesp nuts snd boltk, especially bisda aitachmant bolts, tight
Slapes &re & major factor reiated to [oss-of.control ang tip-over and keep equipment In goad condition,
eccldents, which can result in severs Injury o death, All slopes ®  Nsver tamper with safaty devices, Check their aperation
require extre caution. if you cannot back up the slops or it you feel regularly.
uneasy on 11, da not maw it. e Do hot change the englne governer satlings or everspesd
Do engine.
v Mow up and down slopes, not across. ®  Reduce fire hazards. Kesp mechine free of grass, lsaves, o
& Remove obatacles auzh as rocks, tras Himbsg, ete, other debriz bulld-up. Claan up oil or {uel spillage. Allow
»  Watch far holes, tuts, or bumps. Uneven terrain could overturn machine to cool bafore storing.
the tnachine. Tall grass can hide obstacles. &  Stop and inspect the eguipment If you strike an object, Repalr, If
e Use slow speed, Choose & low gear g0 thet you will net have 1o necessary, before restarting,
stop or shift whils on the slope. ®  Navar make adjustments or repairs with the engine running.
o  Follow the manufacturer's recammendstions for whes| welghts #  Grass catcher componants are subject ta wear, damage, and
of countarwaights to improve stability. deterloratlon, which could axpose moving parts or allow
& Use extra care with grass catehers or other attschimente. These oblects 10 b thrown. Freguenlly check components and
ean chenge the stabllity of the machine. raplace with manufacturer's recommended parts, when
®  Keep ali movemant on the slopes slow and gradus/, Do not Recassary.
make sudden changes ln speed or direction. @ Mower blada(s) are sharp and osn cut. Wrap the biads(s) or
& Avold starting or stopping on & siope. If tires loge traction, turn weer gloves, and uze extra caution when servicing them,
off the blade(s) and procasd siowly streight down the slope. ¢ Check brake operation fraquentiy, Adjust knd service as
ho NOY faquired,
e Do not turs ot siopes unless necesssty, and then slowly and
gradually downhill, it possible.

Do nat mow near drop-offs, gitehes or embankments. The

LOOK FOR THIS SYMBOL TO POINT QUT IMPORTANT SAFETY PR
| A - ATTENTION?!! BECOME ALERT!!! YOUR SAFETY I5 INVOLVED.

ECAUTIONS. I




ID:

DEALER'S NAME AND ADDRESS: --..

- OWNER'S INFORMATION
Record the foliowing information about your unit s that you will be able to pravide it in case of loss or thefl,

MODEL NUMBER: D D DD - D D D D {Entar complate & digh number rom madsl plate on unlt)

PURCHASE DATE: —.. /.—— / .. CODE NO.: .-

OCT 29°'98 10:56 No.0QO7 P.04

SERIAL NO.:

CITY: STATE:

TELEPHONE:

CONTENTS OF SHIPPING CARTON

t - Lawn Tractor with 40 inch Mower Dack
1 - Oparatot's Manual

1 - Ropair Parts Manual

- Engine Manual

- Stearing Wheel (ses Note)

- Seat (see Note)

- Bag of Assembly Parts Containing (see Note):
- 5/16 x 8/4 Inch Hex Head Screws

- 5/18 inch Split Lockwashers

» 11732 inch Flatwashars

- Roll Pin

- Covaer, Steering Shaft

- Spacer, Stearing Shaft

O PR Y

Enland ol S - N N

NOTE: Refer to page 30 (Customer Assembly Parts) for
mare datallad description.

TOOLS REQUIRED FOR ASSEMBLY

2 - 7/18 inch Wrenches (or adjustabls wreneh)

1 - 1/2 inch Wrench (or adjustable wrench)

1 - Small Phillips Serewdriver with a 1/4 inch shank
1« Hammer

DIAMETER l I I

HOW TO MEASURE SCREW SIZE
(6716 x 1% INCH)

| LENGTH ———>]

*

! A pANGER 4 )

This lawn trector can be gangerous if carelassly
used.

Resd your Operator's Manual theroughly before
apatating your lawn tracior,

Always wear safety glasses or eye shieids while
asagmbling or aparating your lawn tracier,

DO NOT carry passengers at any tima.

Kaep your hands, fast, hair and loose clothing awsy
from the discharge ares, ths underside of the mewar
deck or any moving parts while the engine is
rutining.

DO NOT allow shildren or young teenagers to
operate or ba near your iawn tractor whila It Is
operating.

\. /

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1. The PART NUMBER; 2. The PART NAME; 8. QUANTITY DESIRED; 4, The MODEL NUMBER (As shown on Moda Plata).
SEND PART CHDERS AS PER INSTRUCTIONS ON THE FRONT PAGE.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
All raplaeement parts will bo supplied in current production colors or in a routral color.,
A handling fes is applicable ta small parts orders,
YOUR UNIT IS RIGHT MAND (RH) OR LEFT HAND (LH) A8 YOU STAND BEHIND iT.




, ﬁ. N

e

RN
N

R
¥

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts othar than
original equipment parts may void your warranty.

REF. y
FRONT S8TEERING PAGE ®
FRONT AXLE ABSY 23

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

OCT 29°'98 10:56 No.007 P.0O5

3203354




16,

28p®3

NEDPoLOPPNDPOLWN =

ID:

KEY# PART#

828685-870
310002
310004
300235
324815878
327744
1600
327414-853
1499
324816-875
327687-853
328154
55273
128567

1282

122007
1498
328297
1499
326206-879
180077
120383
1498
122201
2483

1499

20818
R74664
326873-853
326874-853
326848-853
180016
§1335
329698
320508
329800
328764
27707
328195

40" LAWN TRACTOR MODEL D3554-360

DESCRIPTION

FRAME MAIN SF RIDER

FOOT PAD. LH 8F MOLDED
FOOT PAD, RH 8F MOLDED
FASTENER, RATCHET BLACK
BRACKET, 8F FRNT XL UP 8UPP
BOLT, 8/8-16X1.25 CARR G52
NUT, 1/2:13 REGHCTRLK Z
SHIELD REAT SF B&S

NUT, 3/8-16 REGHXCTALK 2
BRACKET, 8F FRNT XL LO SUPP
SHIELD HEAT SF B&S

SCREW, 5/16-18X1.00 HHC
NUT, 516-1BHXWDFLLK
SCREW, 7/16-20X1.00 HHG GR2
NUT, 7/16-20 WDFLLK

SCREW, 8/18-18X.75 HHC

NUT, 5/16-18 REGHEXCTRLK
ROD, SUPPORT FRAME SF
NUT, 8/8-168 REGHXCTRLK
BRACKET FRONT HANGER
SCREW, 8/16-18X.76 HHC GRS
WABHER, FLAT 244X .&0X.065
NUT, 5/16-18 REGHEXCTRLK
SCREW. 3/8-18X2.75 HHC GR2

WASHER, .391DX1.25DX.07 BELLVIL

NUT, 3/8-16 REGEHXCTRLK
80OLT, 625X 1.890HHSH 1/2-20
NUT, 1/2-20 REGHXCTRLK
BRACKET GRILLE LB
BRACKET GRILLE RH
SRHIELD,HEAT SF

SCREW, 1/4-20X .50 HHC
NUT, 1/4-20 WDFLWHIZ-LK

ENGLISH OPERATOR MANUAL (NOT ILLUSTRATED)
FRENCH OPERATOR MANUAL (NOT ILLUSTRATED)
GERMAN OPERATOR MANUAL (NOT ILLUSTRATED)
ENGLISH PARTS MANUAL (NOT ILLUSTRATED)
GRABS CATCHER MANUAL (NOT ILLUSTRATED)
AIR ASSIST MANUAL (NOT ILLUSTRATED)

OcT 29’98

10:57 Mo .007 P.0B

!

ha

PIPS = = = s e PRI B B B S RO R PAI PO DI 5 B s 2 A mx NI AT = ot s on




ID: OcT 29'98 10:57 No.0OO? P.O7

40" LAWN TRACTOR MODEL D3554-360

CHASSIS & HOOD ASSEMBLY

FRONT STEERING
PAGE FRONT AXLE ASSY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

PARTS, Use of service/replacemant parts other than ITEMS':léléliwl"‘gnﬂg;BHTlfg EABLE
ofiginal equipment parts may veld your warranty, WITH OPPOSITE SIDE 320335A




Ih: OCT 29°38 10:58 No.007 P.0O8

40" LAWN TRACTOR MODEL D3554-360

KEY# PART# DESCRIFTION QTy.
38.  324898-830 CONSOLE. SF MOLDED DASH H-26 1
39.  B&235-830 CONSGLE, REAR COVER i
40. 985346 SCREW, 1/4-20X.50 WAHHATP 15
41, 3256748 DASH, SF, W/O AMP, W/O CHK GRY 830 1
42 305850 BLREW, 1/4-20X.50 PHPNTAPGRSBK2 4
43,  327583.853 MP SUPPORT, SF MLD DSH 1
44,  3275B4.853 MP SUPPORY, SF MLD DSH GAS TANK 2
45. 985348 SCREW, 1/4-20 X.50 WAHHTAPZ 5
46, 327444 BRNG, FL .7651D, .226 MTNG HOLES 1
47. 120618 BOLT, 1/4-20X .75 CARR GR2 Z 4
48, 1602 NUT, 1/4-20 REGHEXCTRLK 4 .
49, 327390 BRNG, FL 560ID,.228 MTG HOLES 1
§0.  327078-853 STRAP, DASH SURPORT SF )
§1.  DES346 SCREW, 1/4-20X.60 WAHHTAPZ 2
§2. 155941 SCREW, 10-24X.63 PHFLTMAZ 2
53, 308459 NUT, #10-24 HXHDNYLKZ 2
54. 328924 CONSOLE SUPPORT BRKT 2
55, 985348 SCREW, 1/4-20X.50 TAR 2
88, 328141 BUMPER, HOOD /DASH TOP & CORNER 2
57.  3@si42 BUMPER, HOOD/DASH SIDE STRIP 2
68, 320148 HOOD, H26 LF/SF, MOLDED, LOUVERS i
69. 320178 ‘K' GRILLE, G-22 MOLDED PLSTK 1
80, 320144 INSERT, GRILLE @22 'K' STYLE 1
61, 320238 RIVET, POP 3/16DIAX.75 LG FLG 4
62, 308857 CLIP, TINNERMAN VER It HOOD 7
63, 323044 PIN, CLEVIS .500X .49/ 51LGTH 2
64.  azss22 BEARING HOQD .505!1DX .6250DX1.12FL 2
€5,  Bg&0 PiN, HAIR .081 DIAX1.66LG2Z 2
6E.. 315829 LANYARD, HOOD 15.00 LG H18 VANG. i
67. 309813 SCREW, 10-14X.63, PLASTIC 1
68, 120380 WASHER, REGSPTLK 283X.49X.072 1
68, 180018 SCREW, 1/4-20X.62 HHG GRD 52 1
70, 325194 LENS, (22 'K' 8TYLE 1
71, 301452 FOIL, HEAT REFLECTOR 1
72, 305385 BELY QUARD SF RUBBER 7X25.48 1
78, 308427 BELT GUARD SF-NOTCH 7X25.48 i
74, 1801 WASHER, FLAT .203X .66X 0402 12
75, 57034 SCREW, 10-24X .63 TRHMA GR2BK 12
7%. 271168 NUT, #10-24 HEXKEPSZ 12




.

: L ID: 0CT 29°98  10:58 No.007 P.09

REF. SEAT
CUSTOMER
ASEEMBLY VIEW

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other than ITEMS ﬁ‘ﬁ‘ﬁ,’}'{-‘é’%ﬂﬁfg EABLE
criginal equipment parts may vqld your warranty, WITH OPPOSITE SIDE 3203354




s N T . L

ID: 0CT 29'98  10:59 No.0O7 P.10

KEY# PART# DESCRIPTION QTy.
78.  58357-879 PLATE, SEAT 1
79, 20507 BOLT, 437X 156 HHSH 5/16.18 2
80, 1498 NUT, 5/16-18 REGHEXCTRLK 2
81, 58220 SFRING, 1.43X2.38% 162 COM SEAT 2
82. 1341 CLAMP SPRING 1.17°1D 2
83. 995346 SCREW, 1/4-20X.60 WAHHTAP 2
B4, FENDER ASSEMBLY 1
85. 321156-878 FENDER 1
B8, 928p CLEVIS 1
87. 430455 SCREW, 5/16-18X.56 FHPNMA BLK PH 1
88 301559 WASHER, ,3441DX1.50D¥ 006U ZN i
89. 120373 NUT, 6/18-18 80 i
90, 995346 SCREW., 1/4-20 X 50 WARMTAR 4
a1, 122007 SCREW, 5/16.18 X .78 HHC 2
92, 448363 WABHER, 375 ¥ .88 X 082 4
83, 1498 NUT. 5/16 REGHEXCTRLK 2
94, 55023 TRIM STRIF BLACK SMALL W/ADH 75"
85, 328630 ROD, ASSY W/PLATE 1
96. 1499 NUT, 3/8-16 REGHEXCTRLK 2
87. 63448 PIN, B/168-18 HOOGD (ATC! 2
08, 271184 NUT, 5/16-18 HEXKEPS 2
99, 302610-853 BRACKAET, SWITCH MOUNTING 1
100, 985346 SCREW, 174-20 X .50 WAHHTAP 1
101, 50653 GUIDE, BELT 1
102, 41528 NUT, 8/8-16 HEXCTRLKJAM t
103, 271190 NUT. %/8-16 HEXKEPS 2

* ORDER INDIVIDUAL PARTS,




ID:

MOWER SUSPENSION

AEF,
CHASS!S & HOOD PaG.
FENDER AGM.

REF. TENSION SPRING
MOWER FINAL ASSY. PG.,
/

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PAFﬂ 5, U59 of sewvige/raplacement parts other than
original equipment parls may void your warranty.

40" LAWN TRACTOR MODEL D3554-360

OCcT 29°'98 10:59 No.00O?7 P.11

CUSTOMER

CHAGSIS & : REF
& HOOD PO :
CHASSIS & HOOD PG
URSTOR BOLT MAIN FRAME
ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH CPPOSITE SIDE

320040

10




KEY#  PART#

1 3256593
2 22265
3 306225
4 326586
5 325587-853
6 325500
7 274517
8 8280

$ 25210
10 325802
1 326114-863
12 a25130-853
13 180079
14 £8247
15 1488
16 417098
17 B260
18 325495-853
18 126211
20 1498
21 313826
22 180077
a3 1498
24 301238
25 180077
28 1498
27 322282858
28 300174
20 906418
30 44108
R} 201239
az 300171
aa 44108
34 9435
35 138479
36 asag7
a7 303027
38 58326
39 658325
40 58329
41 9140
42 48308
43 568336
44 1502
45 321430
48 300310
47 300311
48 48305
49 300317
50 8260
51 120876
§2 2405
53 120372
64 3g522
55 121222
§8 300335
57 300340

DESCRIFTION

HANDLE, RH PTO

WASHER, FLAT .516X1.38X.118PL
STOP, PTO ENGAGEMENT

PIN, SPRING. 18701AXT 00LG HYPL
WS STRAP ASSY, PTO BELCRANK
ROD, BELCRANK LINK

FLAT WASHER .406X.73X 063
HAIR PIN

FLAT WASHER. .382X1.26X .09
SPRING, .63X7.75X 0887 TENSION
LIFT ASSY, LH

LIFT ASSY, RH

SCREW, 5/18 18X1.00 MHC

NUT, ADJUST

NUT, 5/16-18 REGHEXCTRALK
WASHER, FLAT 5331X1.08X.083
PIN, HAIR 081 DIAX1.66LG
BRACKET, REAR HANG SUSP
BOLT, 8/16-18X.63 CARR GR22?
NUT, §/16-18 REGHEXCTRLK
BRACKET, HEIGHT ADJUST
BCREW, 5/16.18X .75 HHC

NUT, §/18-18 REGHEXCTRLK
QUADRANT, HEIGHT ADJUST
SCREW, 5/16-18X .75 HHG

NUT, 5/16-18 REGHEXQTRIK
HANDLE, LIFT SHORT

BOLT, 500X 270 HHSH 6/16.182
WASHER, FLAT 506X .75X.0247
NUT, 5/16-18 HWOFLCTRLK
PAWL, SQUARE HTTR858

BOLT, 500X ,27G HHSH 5/18-182
NUT, &/16-18 HWDFLOTRLK
POINTER

WASHER, EXLK .185X.41X.032
SCHEW, #8.32% 38 HHWATAPGR?
ROD, ACTUATOR.-SHORT
SPRING, HEIGHT ADJUST

KNOB, HEIGHT ADJ PUSH BUTTON
GRIP, .750 OD W/ HOLE BLACK
CABLE RETAIINING BRAGKET
PULLEY, POWDER METAL

BOLT, 376X 376 HHSH 1/4-20
NUT, 1/4-20 REGHEXCTRLK
CABLE, LIFT 21.50-30“S.F.

PIN, CLEVIS .310 DIA + 475 LG ZPL
RING, RET E 31X .25TRUX5133-31
PULLEY, POWDER METAL

PIN. CLEVIS 375 DIA. X .81 LG
PIN, HAIR 021 DIA. X 1.88 LG
NUT, 1/4.20 HEGHEX

CLEVIS, LIFT CABLE

NUT, 1/4-20 REGS0Q

PIN, CLEVIS 312 X 842

PIN, COTTER .090/.086X .75LG
LIFT COVER-38" F5

SCREW, #10 X .75 RHPLAST BLK

* STANDARD HARDWARE ITEMS

.

o
2

w.‘_-._-_..‘..n._..s-n.a.-..‘..-—._-_»_-._;_._....._4_‘_4_.‘_...-_-pgm_‘&g.,n.ph.[glum-nd.A.-‘..-.‘_-&u.....-._n..s_-.—-

11




ID: ocT 2%°'98 11:00 No.0O7 P.13

40" LAWN TRACTOR MODEL D3554-360
STEERING ASSEMBLY

REF.

CUSTOMER ASSY. PG.
STEERING WHEEL —_.
& HARDWARE

Aaf,
CHABSIE & HOOD PG
DABH

REFER TO
CHAESI8 & HOOD PG,
EXTENDED

FRAME BRKT.

REFER TO
TIRE TREAD
PAQGE

NOTE: ALWAYS USE QRIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servlce/replacen:lent pars other than ITEMS ARE INTERCHANGEABLE
original equipmant parts may void your warranty, WITH OFPOSITE SIDE I20086A

12




v

sl

s

kay#

EPENOOAGR

—_ k-
Ll = |
Ll i .)_

DU
PEIDLRD

19A

R RO 00 D
e o

23A
238
23C
24,
25.
26,
27.
a8
29,
30,
3,
e,
33,
34,
35,
36.
87.
38.
30,

ID:

gcT 29'98

pan# description

¢ FRONT AXLE ASSEMBLY 8F
312280 AXLE FRONT
50546 BEARING FLANGE
310368 SPINDLE.RH - -
36825 RING,RETEX
316387 SPINOLE LH
327620-872 ARM ABSY, SF 4WS FRT, STEER
454565 £IN SPRING
302688 TIE ROD

* 120018 SCREW, 3/8-16X1.50 HHC
327611 WASHER, FLAT 381 x 1,00 x .104
120382 WASHER, 363X .68X.10 REGSPTLK

¢« 1489 NUT, 3/8-16 REGHCTRLK
324752 SECTOR GEAR
4278353 PLATE, SECTOR
324763 BUSHING, SECTOR
180124 SCREW, 3/8-16X1.25 GRS
1496 NUT %/8-18 REGHX CTRLK
328432 DRAG LINK ASSEMBLY
57158 BALY. JOINT
304260 BALL JOINT

+ 124925 NUT, 3/8-24 REGHEXJAM
325228 DRAG LINK

* 120882 WASHER, EGSPTIK
120389 NUT, 3/8.24 REGHEX
122145 SCREW, 3/8-18x1.25 HHC
120382 WASHER, EGSPTLK
120377 NUT, 3/8-16 REGHX
327308 STEERING SHAFT
325692 BRNG FLANGE
326505 SCR 1/4-20X.75
46531 NUT 1/4-20 WDFL MAC LOCK
20864 RING,RETEX 89X 04TRUS132
¢ ASSEMBLY. TIRE & RIM
24167 VALVE STEM
39828 WHEEL W/BEARING
314418 BEARING, 1.380DX. 753D FLANGE

REFER TO TIRE TREAD PAGE

Bd2 WASHER, FLAT 785X1.31X.075
36625 RING.RETEX .57X.06
40364 HUB CAP
122145 SCREW, 3/8-16X1.25
120894 WASHER, FLAT
44374 NUT, 3/8-16 MXWDFLLK

+ STANDARD HARDWARE ITEMS
* ORDER INDIVIDUAL PARTS.

11:01 No.0O07 P.14

B ot O ok B PO ok ok kb cd ch s eh ) b ak ah ot ok ek BF —n BT A B MY st ok b ok ok ok fh ek ek

—_ N - DB

ay.

13




ID: N OCT 29798 11:01 No.00? P.15

40" LAWN TRACTOR MODEL D3554-360

MOTION DRIVE ASSEMBLY

Rei.
CHABSIS & HOOD
PG, 4

fis,
Maln Frame

NOTE: ALWAYS USE ORIGINA. FQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacemar: .arts other than ITEMS ARE INTERCHANGEABLE
ariginal equipmant parts may void yout warranty, WITH OPPOSITE SIDE 350280A

14




ID: ~ 0CT 29798 11:02 No.0OO? P.16

40"

KEY#  PART# DESGRIPTION ary.
1 M TRAMNBAXLE PB40-85P BF FER 1
2, 302748 PULLEY, IDLER V4L 6 80X 1
3. 3021 KEY, WDRF 608 ,750X.187X.312 1
4, 22053 RING RETEX .58X. 035TRU51DO—62 1
5. 310275 BELT, V 4L 82.50 SF DRIVE 1
8. 326816-853 MP BRACKET J,TRANSAXLE 2
7. 180075 SCREW. 5/18.18X .68 HHC GR2 &
8, 1498 NUT, 5/18-18 REGHEXCTRLK &
9, 180089 SCREW, 5/18-18X2 25 HHC GRS 4
10. 120383 WASHER, FLAT .344X .60X 086 4
1. 1468 NUT, 5/16-18 REGHEXGTRLK 4
2. 423214 BRAGKET. T/A TORQ. 915 S 1
13, 180087 SCAEW, 5/16-18X2.00 HHG GRS 1
14. 1488 NUT, 6/16-18 REGHEXCTRALK A
16, 122017 SCHEW. 5/16:18X1.00 HHC GR2 1
16,  14B485 WASHER, EXLK 320X.61X.03 1
17. 1498 NUT, 5/18.18 REGHEXGTRLK 1
18, 321840 LEVER, SHIFT LOW SF FNSFT 1
19, 502780 ME ME-CLAMP & 2
20. 180075 SCREW, 511&15)( ea HHG ans 4
21, 1498 NUT, 5/16- 1BREGHE 4
22, 310388 EIRA KEY PIVOT SHIFT LEVER LESF %
23 180048 SCREW, 1/4-20X 62 HHE GRS 2
24, 1802 NUT, 1/4-20 REGHEXCTRLK 2
25, 309635 LEVER, SKIFT UPPER SOF 1/2-13 t
28, 310286 SPRING, TORS, .56X.05X 008 1
27, 187185 PN, COTTER 125 DIAX1.00LG 1
28, 304720 HANDLE 1/2-13 MOLDED GREY {
20, {20038 NUT, 1/2-13 HEX JAM 1
20, 811209 COVER PLASTIC LF PO30/F4360-6 {
81, 311257-853 BRACKET COVER F-5 FNDR SHIFT 1
a2, 1341 CLAMP, SPRING 1.17*ID 2
33 a11a34 SCHEW, 1/8:15X.44/.53 HILOHHWA d
34, B301Ba4 ROD, CONNEGTING. SHIFT  ZING 1
85 1a7ias PIN, COTTER .425 DIAX1.00LG 1
38. 87168 BALL JOINT 3/8 THD SHORT STUD 1
87. 124925 NUT, 4/8-24 REGHEXJAM 1
38, 120382 WASHER, REGSFTLK 393X 68X 10 1
39, 120369 NUT, 8/8-24 REGHEX 1
40, 823212 BRKT. SHIFT LEVFR S/F FND 1
41. 67187 WASHER, 750X 50 SP-TRANSAXLE 1
42, 56255 SCREW, 1/4-28X .76 NYLHHCGRS ¥

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SERVIGE.

15




ID: o 0CT 29°98 11:02 No.0O7 P.17

40" LAWN TRACTOR MODEL D3554-360

MOTION DRIVE ASSEMBLY

DETAIL A

REF.

MAIN
g FRAME
woes,  REF,

%, ENGINE PG,
ENGINE SHEAVE

| (SEEDETAIL A%
{FOR ASSEMBL
! TO FRAME

S

- REFER TO
TIRE TREAD
PAGE
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
ariginal equipment parts may void your warranty, WITH OPPOSITE SIDE 3202824

16




KEY# PARTH
51, 40896
B2, 271184
B3. 120393
54, 1498
65.  302603.853
56 319676
§7. 302801
58. 58180
59. 48781
80. 321969
61. 41860
&2, 4107
£3. 45602
84. 1498
85. 327867
86, 30659
67, 35374
84, 45802
&9, 1498
70. 43080
7{. 50562
72, 323210
73. 48824
74. 1408
75. 823211
76. 538a0
77. 0382
78.

79. 24187
80. 326362
81.

82, 52028
83 842
B4, 42815
B5. 38425
86, 40394

OCT 29°'98

DESCRIPTION

BELT GUIDE
NUT, 5/16.18 HEXKEPS
WASHER, ELAT 344X esxoss
NUT, 5/16 18 REGHEXCTRL.
SFASSYBRAKEPEDALSF
PIN, GLFVIS 5 DIA487LG ZN PL
SPAGER, SLEV .53 X .62X1.406
PIN, HAIR 081 DIAX1.62L.G
PAD.CLUTCH/BRAKE PEDAL
IDLER ARM BRKT TRACTION SF
BOLT, 625X 218 HHEH 5/16-18
WASHER, FLAT £35X1.31X.07 PL
WASHER, FLAT 333X 87X 118
NUT, 6/18-18 REGHEXCTRLK
SPRING 3/4 ODX6.76X 081 TENSIO
nETMNén BELT
PULLEY IDLER V4L 3.06% .62
BOLT, 3/8-16X1.60 CARR GR2
NUT, 3/8-16 REGHXCTRLK
ROD, 288 DIA CLUTCH
SPRING 3/80D%1.625% 055 TENSIO
BRACKET, TRACTION BRAKE S/F
BOLT, 500X .188 HHSH 5/16.182
NUT, 5/16-18 REGHEXCTRLK
AOD, BRAKE 815 T/A 8F RAW 6§89
SPRING, CLUTCH 628 OD
NUT, 174-20 WDFLLK TOPLOCK
TIRE & AIM, PU 18X6.5X8TURFWHI
VALVE STEM
HUB, WHEEL
REFER TO TIRE TREAD PAGE
KEY, SQUARE .18750X2.25(8
WASHER, FLAT 7ssX1s1xo75
WASHER, FLAT .788X1 53X 07
RING, RETEX 87X 08TRUS133.75
HUB CAP, 1.500!D X 7/8L&

* ORDER INDIVIDUAL PARTS.

11:03 No.007 P.18

o
2

OF R PO P ND == b ot P ol st sk ko ke ok o ok i A o o el ke ki etk [} b

17




Ih: N OcT 29°'98 11:03 No.0O7 P.19

40" LAWN TRACTOR MODEL D3554-360

ENGINE & CONTROL ASSEMBLY

———

CHASSIS & HOOD PG,
MAIN FRAME

NOTE: ALWAYS UBE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/raplacemant parts othsr than ITEMS ARE INTERGCHANGEABLE
original equipment parts may vold your warranty, . ____WITH OPPOSIYE SIDE 3P9281B

18




e

ID: . 0OCT 29’98 11:04 No.0O07 P.20

4oi|

LAWN TRACTOR MODEL D3554-360

KEY4 PART# DESCRIPTION QaTy.
1 ' ENGINE 12.8 BS I/C DUAL CIR 1
2 50047 SCREW, 3/8-18X1.25 WAHHTAP 4
3 133480 WASHER, EXLK 384X 89X.04 1
4 57908 MUFFLER NELSON LO-TONE 1
5 46708 GASKET, MUFFLER 1
8 54767 JBHIELD, HEAT 1
7 173063 SCREW, 8/16-18X3.50 HHC 2
8 56472 DEFELECTOR SIDE OUT 1
] 35287 SCREW, 8-32X.35 HHWATAP 3
10 314080 TANK, FUEL 1 GALLON 1
11 48050 SCREW, 1/4-10 X .75 PHRNTAP 4
12 42288 GAS LINE 26/D BULK LENGTH 12"
13 47345 CLAMP, GAS LINE (1/2 DIA HOSE) ]
14 46704 QAS CAR. 1
15 57444 CABLE TIE 1
16 303169 THROTTLE CONTROL 1
17 155841 SCREW, 10-24% .69 PHFLTMA 2
18 308459 NUT. #10-24 HXHDNYLK 2
18, 300508 KNOB, THROTTLE CONTROL GP 8YTYLE 1
20, 159585 SCREW. 8-32).38 PHPNMA 1
21, 120822 NUT, #8.32 REGHX 1
22, 525547 CIL DRAIN VALVE ASSEMBLY 1
23 3pT4R? CAP, OIL DRAIN VALVE ASM. 1
24.  328042-B53 CENTER SUPRORT, PLASTIC DASH i
25, 328885 TINNERMAN CLIP 2
28, 300303 SCREW, 25X.76X.51 KHWAPLASTITE 2
27. 274707 SCREW, 10-24X.50 WAHMY 2

* SEE ENGINE MANUAL.

19




1D

PRE-PAINTED DECK

REF. ITEM 19

NOTE: ALWAYS USE CRIGINAL EQUIPMENT

OCT 29’98 11:04 No.0OO7 P.21

40" LAWN TRACTOR MODEL D3554-360

H3kr
Y Al

KEY#aa

PARTS, Use of service/replacement parts other than |TEM5AA%IEL:S¥S%BHEAHNEC?EAB LE
original equipmant parts may vold your warranty. WITH OPPOSITE SIDE 3302750

20




s

.

4

ID:

PART# DESCRIFTION

326103-85% MOWER DECKS, RIDER 40"
326486¢-853 TOE GUARD MULCHER

180075 SCREW, 5/16-18X .63 HHC

1488 NUT, 5/16-18 REGHEXCTRLK
180073 SCREW, 5/16-18X .50 HHO
180081 §/16-18%1.25 HHC

1458 NUT, 5/16-18 REGHEXCTRLK
317017 BRACKET CHUTE MOUNT
180075 SCREW, 6/16-18X .63 HHC

1488 NUT, 5/16-18 REGHEXCTRLK
326652.853 BRACKET AH LIFT AEAR
180077 SCREW, 5/16-18X .75 HHC
120393 WASHER, FLAT .344X .69X.065
1498 NUT, 5/18-18 REGHEXOTRLK
32668583-853 BRACKET.LH LIFT REAR
180077 SCREW. 6/18:18X .75 HHC
120393 WASHER, FLAT 344X .68X.085
1488 NUT. 5/16-18 REGHEXCTRLK
326803-853 BRACE IDLER

180077 SCREW, 5/16-18X .75 HHG
120393 WASHER, FLAT 344X 69X 068
44108 NUT, 5/16-18 HWDFLCTRLK
320876-853 (DLER ARM ASSEMBLY
322116-B53 ARM IDLER 40“DECK EURD
41601 RIVET, OVSET .187DIAX .50
3068573 BRAKE PAD - HARD

304420 BOLT. .600X2.15 HXHDCPSH
996307 WASHER, FLAT .391X1.00X.208
096418 WASRHER, FLAT 391X1.00X.125
45171 NUT, 3/8-16 MWDFL WHIZ-LOCK
326240-853 BRACKET, EXTENSION IDLER
180075 SCREW. 5/16-18 X .63 HHC
1408 NUT, 5/16.18 REGHEXCTRLK
azi1g2s BLADE BRAKE ASSY.

135624 RIVET, TRSET 188DIAX 4iLG
304 115-853 BRAKE ARM

308473 BRAKE PAD

120228 SCREW, 5/16-18X .83 HHC
120303 WASHER, FLAT 344X 80X 085

14908 NUT, §/18-18 REGHEXCTRLK
36308 ROD, BRAKE, FOR AIR ASSIST
1802 NUT. 1/4-20 REGHEXCTRLK
35410 BPRING 071 X 82 X 4.37

1498 NUT, 6/16-18 REGHEXCTRLK

58424-853 CQUILL ASSY, 86/36/40/43

56425 SHAFT/SADDLE 38*

405862 BRNG, RBALL .8891DX1.6750DX.472
50816 DUST SHIELD

55547 QUILL CASTING (1048)

49562 BRNG, BALL 869IDX1.57580DX 472
50814 SPACER. SLEV 665X B8X3.707
51449 SPACER, SLEV &72X 43X .438FPM
313884 PULLEY 28/36" QUILL

BB365 WASHER, SPEGIAL QUILL

1282 NUT, 7/16-20 WDFLLK

50634 SCREW, 5/16-18X .88 WAHHTAR
300345 SCREW. 5/16-18X1.38 WATAP
318445 BRACKET 40 LF FRONT DECK
180075 SCREW, 5/16-18X B3 HHC
328155-853 PLATE MOUNT, AIR ASSIST

1498 NUT, §/16-18 REGHEXCTRIK
58305-853 BRACKET.LINK DECK FRONT
58247 ADJUSTING NUT

1e2my SCREW, 5/16-18X1.00 HHG

1488 NUT, 5/16-18 REGHEXCTRLK
308070 BLADE, 40" HI-LIFT 20.324
2483 WASHER..32I1DX1.250X .07 BELLVIL

39673 SCREW, 3/8-24X1.00 NYLHHC

* Indicates STANDARD HARDWARE (TEMS.

OCT 29’98

11:05 No.007 P.22

L]
Nmmmum_ng_.h_._.\;.._._._......._-._-._.m_‘.4.-._....‘4..;...7\)..mp.}.....1-0_._-...rg....dmmmdmmm‘mpom..mm..m_;__.-d..i

21




ID: OCT 29798 11:06 No.0O07

FINAL DECK ASSEMBLY

SEE DWG. 329275 FOR PARTS ASSY.
OF PAINTED DECK

REr,
ENGINE DRIVE
SHAFT .

REF. f'"*""' A
IDLER ARM PR
ASEY, o]
. g yﬂ"'ﬂ .--_;::,?;“”‘ H
ks

40" LAWN TRACTOR MODEL D3554-360

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of setvice/replacement pans other than ITEMS %ﬁ%ﬁ?&%ﬁ&lﬂnﬁgﬂam
original equipment parts may void your warranty. WITH OPROSITE SIDE 3050760

22




» .

.

KEY#

1.
2.
a.
4,
8,
é.
7.
8.
9,
10
11,
12
138,
14,
18
18

17,

ID:

PART#

£8306
8260
$7325
26210
1348
310326
006307
120382
» 120577
325773
300680
328067
* 180075
120894

©oe 1498

328034
120383
433148
304422
314075
304424
3535

DESCRIPTION

DECK 40" MOWER FOR AIR ASSIST
ROD, DECK RITCH

PIN, HAIR 091 DIAX1.66LG

BOLT, 3/8-18X2.00 CARR o
WASHER, FLAT .302X1.25X.09
RETAINER RELT

PULLEY, IDLER BFF 4.00 WIDE FL
WABHER, FLAT .351X1.00X.208
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8-16 REGHX
SPRING.TENSION .76X11.0X.105
BELT, VSL 77.75 DECK 40 LF
GUARD, BELT LH PLASTIC
SCREW, 5/16-18X .63 HHG
WASHER, FLAT 344X .69X.065
NUT, §/18-18 REGHEXCTRLK
PULLEY.ENG. V3L 4.00 OFFSET
WASHER REGSPTLK 458X, 78X.12
SCREW. 7/16-20X4.25 HHC
CHUTE DEFLECTOR 40™,42" & 43"

SPRING TORISON CRUTE DEFLECTOR

ROD PIVOT DECK 312X 7.25
NUT PUSH ON CAP

* ORDER INDIVIDUAL PARTS,

BCT 29’98

11:06 Wo.007? P.24

o
3

B e . R X PP

23




ID: ~OCT 29'98  11:07 No.00?7 P.25

40" LAWN TRACTOR MODEL D3554-360

ELECTRICAL ASSEMBLY

REF,
MOTION DRIVE PG.
STABILIZER
BRACKET SCREW
D h
NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/raplacemsnt parts other than iTEMsﬁlﬁlﬁalllg?EUF%BHEAlegEABLE

ariginat equipment parts may void your warranty, WITH OPPOSITE SIDE 3252857




LS ° b

ID: acT 29’98 11:07 MNo.007 FP.26

KEY# PART# DESCRIPTION QTY
1, 329174 WIRE HARNESS SF/H25 12888 W/D AMP 1
2 41482 PRESS CLIP.1.380LG .255ID 2
3 303064 ASSY LIGHT WIRE-1/4 TURN 1
4, §2572 BULB, HEADLAMP 2
5 57444 TIE, CABLE BLACK NYLON 5.82L 1
8. 41482 PRESS CLIP,1.380LG 28510 - 2
7 327855 SWITCH-IGN.(AFTER FIRE) 3 POSN 1
8. 321692 CUP-IGNITION (OFF.ON.START) 1
9. 327238 CAPR-IGNITION INBIDE 1
10, 327362 NUT, 5/8-32 HXHD IGN SWIT 1
11, 327350 KEY. IGNITION SWITCH 1
11A, 328824 LIGHT SWITCH ON/OFF PANEL MNT 1
12, 57478 SWITCH.SCR MNT DP NC NO BLK 1
13, + B7220 SCREW, #12 X .50 PKPNHTAP BLK 2
4. 326653 SWITCH, SNAPMNT NO ,085/.116BLK 1
15, gane SOLENGID 1
16. « 187745 SCREW, 1/4.20X .75 HXSEMMA 2
17. 1084 WASHER, FLAT 281%1.00X.083PL 1
18, « 1502 NUT, 1/4-20 REGHEXCTRLK 2
19, « 271472 NUT, 1/4-20 REGHEXKEPS 1
20, -« 271187 NUT, 5/16-24 HKEPS 2
21. 57444 TIE. CABLE BLACK NYLON 5.62L 1
22, 65611 WIRE, GROUND, 12.5° 1
23+ 271184 NUT, 5/16-18 HEXKEPS 1
24. 57647 SWITCH, SEAT 1
25. - 160505 SCREW, 1/4-20X 88PHPNHMA 2
26. 302257 BATTERY. YUAGA 12V 7-BLATE 1
27, 529178 BATTERY BRACKET 1
28, 985346 SCREW, 1/4.20X 50 WAHHTAP 1
29. 120708 SCREW, 1/4-20X .50 HHC GR22 1
30. 4863 NUT, 1/4-20 WDFL MAC-LOCK 1
31, + 120854 SCREW, 1/4-20X 63 HHO 2
2.« 271172 NUT, 1/4.20 REGHEXKEPS 2
33. » 302031 FUSE, 15 AMP SPADE TYPE 1

+ INDICATES STANDARD HARDWARE ITEMS
»Spade type fuse included with the wire harnass.

SCHEMATIC DRAWING
RID + - BlALK
[ 15 a|1fi[1= s {11 sawe
BANIERY . Agh {@ _“‘.w
AR . ® 1) cowe
111" e
i)
YOLLOW
1 e N e
_NE i ES "crno % (8) —d::i
ST CReun CUACH SWITEH BLUE Y prex SwmeH START
DECK SWICH @ STARY
-_lh. GROVHD
) G 1Y Frae
| BIUE
o - ®
(ENGIHE i) ] sﬁ@v%\xgyﬂ IGNMON SWITCH 388738
T—rmm—z0,, o posmoN 6 [MIL[B]S
_ chills ofF__|=te
o pm———, DN Lt fd
ﬁ} START Cipag)
BUE BLUE 303084 P MRS

2
I R S - S 5

2974




a .

‘ A In: acT 11:08 No.0QO7 P.27

3203378

26




ID: OCT 29°98 11:08 No.007 P.28

40" LAWN TRACTOR MODEL D3554-360

Key# par# deacription aty.
1. 320853 DECAL, ECO-TRAL HOOD LH 8F i

2. 320854 DECAL, ECO.-TRAC HOOD RH SF 1

3, 402137 NAMEPRLATE UNITECH MEDIUM 2

4. 220858 DECAL, CONSOLE RH SF i

5. 320857 DECAL. CONSOLE LH SF i

6. REFERENCE ONLY

7. 4021564 NAMEPRLATE, 12.5/40 2

8. 402138 NAMEPLATE UNITECH SMALL 1

27




T

320336A

28




ID: OCT 29°'98 11:10 No.00O7 P.30

Key# parté# desoription qty.
1. 305602 FOAM HOGOD 4X15 H
2, 305603 PAD, 18-X 6 FOAM HOOD 2
2A. 329369 DECAL, DASH . 1
a. 68802 DECAL, WARNING FRENCH/GERMAN 1
4. 68524 DECAL, INSTRUCT CONSOLE TOP GERMAN 1
[} 89525 DECAL, INSTRUGT CONSOLE TGP FR 1
8. REFERENCE ONLY

7. 318010 DECAL, TUV G& 1
8, 305770 DECAL, CAUTION TRIANGLE EUROPE 1
9, 307383 DECAL, INSTR. CONSOLE TOP ENGL 1
10. 310653 DECAL, DANGER ENGLISH 1
11. 301857 DECAL, LIFT DECK BLADE HEIGHT 1
12, 68901 DECAL, BLADE HEIGHT ADJ. EUROPE 1
13. 311394 DEGAL, SHIFT REV/ NEUTRAL 1
14. araded DECAL, SHIFTER POSITON 1
15. 68903 DECAL, BRAKE/CLUTCH IS0 1

29




ID: - DCT 29°'98 11:10 No.0Ov? P.31

CUSTOMER ASSEMBLY VIEW
323760 PARTS BAG ASSY QTY1 (NON-SERVICEABLE)
key# pan# decription qaty
1 310384 SEAT MV550 1
2 303132 STEERING WHEEL 1
3 120383 WASHER, FLAT .344X.69X 085 4
4 120638 WASHER, HVEPLTLK .328X.60X.108 4
5 122007 SCREW, 5/16-18X.75 HHC 4
6 456378 ROLL PIN .250DIAX2.0LG 1
7 323758 COVER, STEERING SHAFT 1
8 301413 SPACER STEERING SHAET 1

323130A

30




ID: _DCT 29798 11:12 Np.00? P.33

ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessorles. If you
atre unable to contact the dealer, write to the address on the front cover of this manual.

Rear Engine Rider

Model Dascription

§708-18 Bagger - Fits 32" Sida Discharge

5708.97 Bagger - Fits 36" Side Dischargs & 30" Top Discharge
5709-02 Front Waight Box - holds 35 |bs,

5648-16 Lawn Sweepar w/dump Releasze

§5714-00 Mulching Kit - 30" Top Discharge

Modal Deseription Lawn Tractor

5708-22 Bagger - Fits 30" Side C scharge

5708-13 Baggar - Fits 36", 38", 30' & 45" Side Discharge

5705-04 36" Two-Stage Snowblower - Fits 38", 38%, 39, & 45 Side Discharge
56881-08 42" Snowblade - Fits 36", 38", 30", & 45"

£582-00 Tira Chains - 18" x 6.50"

5585-00 Tire Chains - 18" x 9.50" & 20" x 8"

5872-1 Whee! Waights - Frant - 1 pr. w/mtg. hdw, - Fits 15" tiras
5673-02 Wheal Weights - Rear - 1 pr. wimtg. hdw. - Fits 18" & 20" tires
5709.03 Front Weights - Fits 30" & 32" Side Discharge

56848-16 Lawn Swaapsr w/dump Releass

5744-00 Mulching Kit - 30" Top Discharge

Garden Tractor - Light Ground Engaging

Model Doscription

570813 Bagger - Fits 36", 38", 38%, & 45" Side Discharga
5705-04 38" Two - Stage Snowblower - Fits 36, 38", 39", & 457
5681-08 42" Snowblada - Fits 38" 38, 39", & 45*

5672-01 Wheel Weights - Front 1 pr. wimtg, hdw. - Fits 15" tires
5673-02 Wheal Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires
5g48-16 Lawn Sweeper widump Release

5667-02 Sleeve Hitch - wAift bar - Fits 45"

5668-01 Adaptor (slaevs hitch) for use w/23" tires

§708-00 Tire Chains - 20" x 10

5671-00 Tire Chains - 23* x 9.50"

5672-02 Whael Weights - Front - 1 pr. w/mtg. hdw. Fits 18" tites
5673-00 Wheel Wsights - Rear - 1 pr. w/mtg. hdw. Fits 23" tires
5674-01* 10" One Bottom Moldboard Plow

5675-01* Cultivator - 7 row - Adj. B* - 42" width

5676-01" Dise Harrow - 8" & 11" dise - Adj. width & disc angle
5677.02* Tiller - 5 H.P. Sclf-Poweared - 28" width

Modal Beacription Four Wheel Steer
5708-14 Bagger - Fits 40" & 48" Side Discharge

5705-05 42" One-Stage Snowblower - Fits 40" & 48*

5661-07 48" Snowblade - Fits 40" & 46"

5709-04 Rear Weight Box for 40" & 46"

5648-18 Lawn Sweepsr w/durmp Relsase

5706-00 Tire Chaing 20" x 10"

5671.00 Tire Chains 28" x 9.50"

5672-02 Wheel Weights - Front - 1 pr. wimtg, hdw. Fits 16" tires
5673-00 Wheel Weights - Rear - 1 pr. wimtg. hdw. Fits 25" tires
5672.01 Whesl Weights - Front - 1 pr. w/mtg. hdw, Fits 15" tires
5673-02 Wheal Weights - Rear - 1 pr. wimtg. hdw. Fits 18" & 20" tires

Model Bescription Two Whee! Staer Gardsn Tractor

\ b667-04 Slaave Hitch - w/lift bar Fits 46"
- \8674-01* 10" Ons Bottom Maldboard Plow

- 476-01" Cultivator - 7 row - Adj. 6" - 42" width
-01* Disc Harrow 8" & 11 Disc. Adj. width & disc angle
Tiller 5 H.P. Seli-Powerad - 28" width
Lawn Sweapsr w/dump Relaase

slesve hitch
32




